HIGH RATE CLARIFICATION FOR TREATMENT OF MINE WATER

Allison L. Mackie

Submitted in partial fulfilment of the requirements
for the degree of Doctor of Philosophy

at

Dalhousie University
Halifax, Nova Scotia
November 2015

© Copyright by Allison L. Mackie, 2015



Table of Contents

LSt OF TADIES ...ttt st et et v
| A G S e U (PSSR vi
W 0] 1 v T AR viii
List of Abbreviations and Symbols Used .........c.ccocvuireiiiiiiiieiieeeieeee e X
ACKNOWIEAZEMENTS ....eecuiiiieiiieciie ettt e e e e ta e e e e e s raeeeaseeeesseeesnreees X1
Chapter 1 INtrodUCHION ......ccuviiiiiieciieece ettt e e e e eeeae e e s e e esaeeeaseeesneeens 1
1.1 Research Questions and ObJECtIVES ........eeevvieerieeeiieeie e 3
[...]
Mackie, A.L. Walsh, M.E., 2015a. Investigation into the use of cement kiln dust (CKD) in
high density sludge (HDS) process for acid mine water treatment. Water Res., 85,
443-450. doi: 10.1016/j.watres.2015.08.056

Mackie, A.L., Walsh, M.E., 2015b. Bench-scale comparison of conventional and high-rate
clarification processes for treatment of acid mine drainage. Water Qual. Res. J.
Can., 50 (3), 279-286. doi: 10.2166/wqrjc.2015.048

Oates, J.A.H., 2007. Lime and Limestone: Chemistry and Technology, Production and
Uses. Wiley.

Peethamparan, S., Olek, J., Lovell, J., 2008. Influence of chemical and physical

characteristics of cement kiln dusts (CKDs) on their hydration behavior and
potential suitability for soil stabilization. Cement Concrete Res., 38 (6), 803-815.

98


http://www.sciencedirect.com/science/article/pii/S0043135411006282
http://www.sciencedirect.com/science/article/pii/S0043135411006282

Sreekrishnavilasam, A., King, S., Santagata, M., 2005. Characterization of fresh and
landfilled cement kiln dust for reuse in construction applications. Eng. Geol., 85 (1-
2), 165-173. doi: 10.1016/j.enggeo0.2005.09.036

Sinha, S., Amy, G., Desjardins, C., Leparc, J., Mysor, C., Whittam, P., 2002. Sand ballasted
flocculation versus conventional coagulation: bench- and pilot-scale comparisons
of clarification of highly variable source waters. AWWA-WQTC

Smith, S.D., Edwards, M., 2002. Bench-scale evaluation of innovative arsenic-removal
processes. J. AWWA, 94 (9), 78-87.

Tchobanoglous, G., Burton, F.L., Stensel, H.D. 2003. Wastewater Engineering: Treatment
and Reuse. 4th edition McGraw-Hill: New York, NY.

Young, J.C., Edwards, F.G., 2003. Factors affecting ballasted flocculation reactions. Water
Environ. Res., 75 (3), 263-272. doi: 10.2175/106143003X141051

Younger, P.L., Banwart, S.A., Hedin, R.S., 2002. Mine Water: Hydrology, Pollution,
Remediation. Dordrecht: Kluwer Academic Publishers.

Zinck, J.M., Griffith, W., 2013. Review of mine drainage treatment and sludge
management operations. MEND Report: CANMET-MMSL 10-058(CR).

99



Chapter 6 Comparison of Single and Two-Stage Ballasted Flocculation

Processes for Enhanced Removal of Arsenic from Mine Water?

6.1 Abstract

Single- and two-stage treatment processes using ferric sulphate (Fe2(SOa4)3) coagulation,
lime precipitation, ballasted flocculation, and sedimentation were compared for the
removal of high concentrations (i.e., 60 mg/L) of arsenic in a synthetic mine water (SMW).
Single-stage treatment was found to reduce arsenic to 0.39 + 0.04 mg/L in As(V) SMW
and 0.78 = 0.07 mg/L in As(IIl) SMW using either pre-oxidation with KMnO4 or higher
pH and coagulant dose compared to As(V) (i.e., 9.0 t0 9.5 vs. 5.5t0 6.0 and 151 vs. 76 mg
Fe/L), above the proposed Canadian Metal Mine Effluent Regulations (MMER) discharge
guideline of 0.10 mg As/L. The two-stage treatment process was able to reduce total arsenic
concentrations to 0.004 + 0.002 mg/L for As(V) SMW using coagulation and ballasted
flocculation alone in Stage 2, 0.010 = 0.008 mg/L for As(IIl) with oxidation upstream of
the second coagulation stage, and 0.037 £ 0.006 mg/L for As(IIl) with pH adjustment
downstream of it. The two-stage process was shown to achieve improved performance at

colder operating temperatures (i.e. 3 versus 23 °C).

Keywords: Industrial Water, Arsenic, Water Treatment, Temperature Effects,

Coagulation, Oxidation, Mine water, Ferric sulphate, Ballasted flocculation

6.2 Introduction

Drainage from metal and coal mines are often contaminated with arsenic, amongst other

3 Mackie, AL, Laliberté, M, Walsh, ME, 2015. Journal of Environmental Engineering,
Available online 18 September. http://dx.doi.org/10.1061/(ASCE)EE.1943-7870.0001030

100



heavy metals. Globally, arsenic concentrations in mining-impacted surface waters or acid
mine drainage have been found to range from 0.01 to 4000 mg/L with varying ratios of
arsenate (As(V)) to arsenite (As(IIl)) (Williams 2001; Bowell 2003; Clark & Raven 2004;

Bednar et al. 2005; Wang & Mulligan 2006).

In Canada, mine water discharges to any receiving water body must meet quality targets
outlined in the Metal Mining Effluent Regulations (MMER) under the Fisheries Act
(Fisheries Act 2002). The MMER is currently under review, with a proposed decrease of
the allowable monthly average effluent arsenic concentration from 0.50 to 0.10 mg/L
(Environment Canada 2012). In addition to other criteria, the pH must be between 6.5 and
9.5 and the mine effluent must not be acutely toxic to certain aquatic species (Fisheries Act
2002). Similar regulations are in place in the United States (Ore Mining and Dressing Point

Source Category 2011) and globally (Environment Canada 2012).

Arsenic in the environment is mainly found in two oxidation states: As(IIl) which is
generally more prevalent in reducing conditions and As(V) in oxidizing conditions. The
oxidation of As(IIl) to As(V) is reversible and depends on dissolved oxygen
concentrations, oxidation/reduction potential, the presence of organic material, etc.,
leading to a mixture of the two states in contaminated waters (Sharma & Sohn 2009; Sorlini
& Gialdini 2010). In aqueous solution, As(IIl) is found as H3AsOs or its deprotonated
anions and As(V) as H3AsO4 or deprotonated anions, dependent on pH (Edwards 1994;
Faust & Aly 1998; Raven et al. 1998; Jain et al. 1999; Goldberg & Johnston 2001; Bowell

2003; Qiao et al. 2012).

Conventional treatment for heavy metal contaminated mine water typically consists of

101



raising the pH using quicklime or hydrated lime (Ca(OH),) to target the pH of minimum
solubility and produce metal hydroxide precipitates that can be removed by sedimentation
processes. When lime precipitation is used for remediating waters contaminated with
arsenic, a high pH (i.e., > 11) is required in order to form calcium arsenate (Ca3(AsQO4)2) or
calcium arsenite (CaHAsO3), and the resulting sludge can be highly unstable, reacting with
atmospheric carbon dioxide (CO») to resolublize arsenic (US EPA 1990; Harris 2003;
Wang et al. 2003; Wang et al. 2011). Co-precipitation of arsenic with ferric hydroxides by
adding ferric-based coagulants prior to the lime precipitation process results in higher
removals at lower pH (i.e., 5 to 9) and more stable sludge. The ferric coagulation with lime
precipitation process has been determined by the United States Environmental Protection
Agency (US EPA) to be the Best Demonstrated Available Technology (BDAT) for the
treatment and disposal of arsenic-contaminated wastewater (US EPA 1990; Riveros et al.

2001; Harris 2003; Jia & Demopoulos 2008; Twidwell & McCloskey 2011).

Other studies have demonstrated that As(V) is easier to remove than As(III) in coagulation
processes, and chemical oxidation pre-treatment is required for enhanced removal of
As(IIT) (US EPA 1990; Hering et al. 1996; Riveros et al. 2001; Bissen & Frimmel 2003;
Bowell 2003; Sorlini & Gialdini 2010; Twidwell & McCloskey 2011). Because natural
oxidation of As(IIl) is extremely slow, a strong chemical oxidizer such as potassium
permanganate (KMnQO4) or sodium hypochlorite (NaClO) is required for rapid oxidation
(Edwards 1994; Bissen & Frimmel 2003; Sorlini & Gialdini 2010). The presence of other
ions such as zinc, sulphate, or calcium and two step processes have been shown to increase
arsenic removal and improve stability of precipitates (Parks et al. 2003; Jia & Demopoulos

2005; Twidwell & McCloskey 2011; Jia et al. 2012).

102



Most treatment studies using ferric coagulation for arsenic removal have been conducted
with low initial concentrations of arsenic such as those typically found in groundwater or
drinking water reservoirs (i.e. < 0.5 mg/L) and required high Fe:As molar ratios for
effective arsenic removal (i.e., 10 to 250; Hering et al. 1996; Hering et al. 1997; Meng et
al. 2000; Mercer & Tobiason 2008). Lower Fe:As molar ratios (i.e. < 10) can be used with
higher initial concentrations of arsenic, however, low final arsenic concentrations (i.e., < 1
mg/L) cannot be achieved with one stage of coagulation and conventional sedimentation

treatment alone (Qiao et al. 2012; Wang et al. 2011; Harper & Kingham 1992).

The ballasted flocculation process incorporates a dense microsand or other material into
flocs as they form, increasing floc density and therefore increasing settling rates according
to Type II sedimentation theory (Droste 1997). Ballasted flocculation has been shown to
remove more arsenate from groundwater than conventional sedimentation processes
(Smith & Edwards 2002). Because the microsand-ballasted flocs settle much more quickly
than traditional flocs which have a density close to that of water, a much smaller clarifier
can be used for the same throughput of treated effluent, reducing capital costs and footprint
requirements (Young & Edwards 2003; Ghanem et al. 2007). Spent microsand is separated

from precipitated sludge in a hydrocyclone for recycling into the process.

The objective of this study was to investigate single- and two-stage treatment of mine water
with elevated arsenic concentrations (i.e., 60 mg/ L) using coagulation with ferric sulphate
(Fe2(S04)3), lime precipitation, ballasted flocculation, and sedimentation treatment trains
(i.e., US EPA’s BDAT with ballasted flocculation and sedimentation for clarification step)
to meet stringent arsenic discharge guidelines (i.e., 0.01 to 0.10 mg/L). Chemical oxidation

with potassium permanganate (KMnQO4) was evaluated for enhanced arsenite (As(III))

103



removal in both single- and two-stage treatment processes. The effect of arsenic oxidation
state (i.e., As(IIT) versus As(V)) and process temperature (i.e., 3 vs. 23 °C) on treatment

performance was also evaluated.

6.3 Materials and Methods

6.3.1 Materials and Reagents

Synthetic mine water (SMW) used in this study was prepared to simulate average effluent
characteristics from Giant Mine in Yellowknife, NT, Canada. Only major chemical species
were included in the SMW because trace amounts of heavy metals present in the
wastewater would only be expected to improve treatment effectiveness (Jia & Demopoulos
2005; Twidwell & McCloskey 2011; Jia et al. 2012). Two separate synthetic water samples
were evaluated: one with arsenic in the trivalent form (i.e., As(Ill) SMW) and one with
arsenic in the pentavalent form (i.e., As(V) SMW). The 500 mg/L As(IIl) and As(V) stock
solutions were prepared following methodology outlined in Standard Methods for the
Examination of Water and Wastewater (APHA/AWW A/WEF 2005) using reagent A.C.S.
grade arsenic trioxide (As203) and sodium arsenate heptahydrate (Na,HAsO4 7H>0),
respectively (Anachemia Chemicals). SMW was made in 4 or 20 L batches, stored at 3 +
1 °C, and used in experiments within seven days for As(V) SMW and three days for As(III)
SMW (to prevent oxidation). The initial arsenic concentration in each SMW was

approximately 60 mg/L and the characteristics of the SMW are presented in Table 6.1.

104



Table 6.1 Synthetic mine water (SMW) chemical analysis.
Parameter Units As(IIl) SMW  As(V) SMW

pH N/A 8.1+0.1 79+0.2
Eh mV 440 + 20 580 + 30
Alkalinity ~ mg CaCOs/L 250+0 275+0
Arsenic mg/L 59+3 59+1
Calcium mg/L 215 199
Magnesium mg/L 65.7 61
Sodium mg/L 280 177
Sulphate mg/L 602 436
Chloride mg/L 223 279

Liquid ferric sulphate coagulant (Hydrex 3253), anionic polymer (Hydrex 3551), and
microsand (Actisand™, nominal diameter 100 pm) were used in this study (Veolia Water
Technologies Canada; VWS). The initial ferric sulphate dose of 76 mg Fe/L was chosen to
give a low Fe:As molar ratio (i.e. 1.7). Polymer and microsand doses, 1.0 mg/L total and
10 g/L, respectively, were chosen to mimic typical full-scale treatment plant operation.
Lime used in this study for pH adjustment was prepared as a 1 % Ca(OH): solution using
reagent grade hydrated calcium hydroxide, continuously mixed on a magnetic stir plate.
Reagent grade KMnO4 was used as a 1 % solution in tests including chemical oxidation.
Sodium hypochlorite (NaOCl) has also been shown to effectively oxidize low
concentrations of arsenic (Bissen & Frimmel 2003; Bowell 2003; Sorlini & Gialdini 2010).
However, KMnO4 was chosen for this study as it does not produce toxic disinfection
byproducts (DBPs) when it reacts with organics present in the water, which would increase
the potential for failure of the acute lethality testing required for mine effluent under

MMER guidelines (Faust & Aly 1998; Fisheries Act 2002).

105



6.3.2 Bench-Scale Experimental Protocol

In this study, the US EPA’s BDAT, i.e., coprecipitation of arsenic using ferric coagulant
followed by lime precipitation (with pre-oxidation if As(IIl) present), was compared to a
two-stage process for enhanced arsenic removal from high initial concentrations. Ballasted
flocculation with sedimentation was used as the clarification step in all treatment trains.
The batch treatment processes were simulated at bench-scale using a standard jar tester
(Phipps and Bird, Fisher Scientific) and methodology outlined by Desjardins et al. (2002),
with 500 mL samples of SMW tested in 600 mL glass beakers. The bench-scale process
simulated a hydraulic retention time (HRT) equivalent to an overflow rate of 40 m/h, with
a constant mixing speed of 150 rpm (G = 100 s™!). Both As(V) and As(1Il) SMW with an

initial concentration of 60 mg/L of arsenic were evaluated.

The single-stage treatment tests followed Stage 1 of the two-stage process outlined in
Figure 6.1 and were modeled on the US EPA’s BDAT for arsenic removal from wastewater
(US EPA 1990). In the Stage 1 treatment train, ferric sulphate coagulant was added at a
dose of 76 mg Fe/L for the As(V) SMW and 76 or 151 mg Fe/L for the As(Ill) SMW and
mixed for two minutes at a coagulation pH between 5 and 6. The lime precipitation unit
operation was run through addition of 100 to 800 mg/ L of hydrated lime (Ca(OH)2) mixed
for five minutes to achieve pH targets ranging from 6 to 11 to compare treatment at varying
pH. The subsequent ballasted flocculation treatment step was simulated at bench-scale
through the addition of 10 g/L of microsand and 0.5 mg/L of polymer mixed for five
minutes, followed by an additional dose of 0.5 mg/L of polymer and three minute mixing
period. The treated water was then settled quiescently for three minutes, after which

samples were taken from just below the surface of the sample jars for water quality

106



analysis.

Additional control trials were also conducted using the above single-stage treatment
process for As(III) SMW with an initial oxidation stage to oxidize As(IIl) to As(V). In
these tests, pre-oxidation with KMnO4/L (HRT = 5 min) was followed by coagulation with
76 mg Fe/L and pH adjustment to 9.1 £ 0.2 with Ca(OH), (HRT = 2 min and 5 min,
respectively). The As:MnQOj4 stoichiometric equivalent dose of 85 mg KMnO4/L as well as
a lower dose, 60 KMnO4/L, were tested to determine the effect of nearly complete versus
incomplete oxidation of As(III). The water was then treated with ballasted flocculation and

sedimentation processes as outlined above.

For the two-stage treatment trials, the Stage 1 treated effluent was collected and further
treated in a coagulation, ballasted flocculation, and sedimentation treatment train (Stage 2,
Figure 6.1). In Stage 2, for both As(V) and As(III) SMW tests, coagulant was added at a
dose of 19 mg Fe/L followed by seven minutes of mixing. For the As(III) SMW, the Stage
2 process was also modified to include additional test runs with (1) oxidation through
addition of 5 mg/LL KMnOj4 to ensure complete As(IIl) oxidation (HRT = 5 min) upstream
of the coagulation process and (2) lime precipitation through addition of 40 mg/ L Ca(OH)>
(HRT = 5 min) downstream of the coagulation process. Ballasted flocculation and
sedimentation unit operations in Stage 2 were run according to specifications outlined

above.

107



STAGE 1 Polymer &
Fe2(S04)s Ca{OH)z M":msa"d Polymer

Raw I VY \t I l | l Clarified

I J:\ J@ /\\i\\i\\\\\\ R

Sludge to
Hydrocyclone for
Microsand Recovery